



TEST CERTIFICATE

Client:	EURO ACCESSORIES LIMITED	Order No:	Verbal
	UNIT 11	Test Date:	03/10/07
	SPRINGVALE INDUSTRIAL ESTATE	Tested In Accordance With:	MTP 2
	MILLBUCK WAY	Certified:	
	SANDBACH	Authorised Signatory	L Mangham
	CHESHIRE CW11 3HY		
	2845 0524050		

Results of Pull Test Applied To Five 1.3 Ton x 85mm Anchor Pins Galvanised

Marks: No 10400

<u>Test No</u>	<u>Load kN</u>	<u>Temperature @ Time of Test °C</u>	<u>Remarks</u>
J1076	54.14	21.9	Fracture occurred in the shank of the anchor pin.
J1077	50.66	21.8	Fracture occurred in the shank of the anchor pin.
J1078	51.26	22.6	Fracture occurred in the shank of the anchor pin.
J1079	50.18	22.0	Fracture occurred in the shank of the anchor pin.
J1080	52.64	22.1	Fracture occurred in the shank of the anchor pin.

END OF CERTIFICATE